
4/3/2014 Ryobi Electronics Parts Catalog -- Ryobi Power Tools Consumer: [H125BNA Brad Nailer (Husky)]/[General Assembly]______________________________…

http://ryobitools.arinet.com/scripts/EmpartISAPI.dll?MF&app=RPT531&session=5438f0b8-aa0d-4293-b4a3-a5c77acf9f03&cat=3&TF=epcFrame&assem=395&s… 1/5



4/3/2014 Ryobi Electronics Parts Catalog -- Ryobi Power Tools Consumer: [H125BNA Brad Nailer (Husky)]/[General Assembly]______________________________…

http://ryobitools.arinet.com/scripts/EmpartISAPI.dll?MF&app=RPT531&session=5438f0b8-aa0d-4293-b4a3-a5c77acf9f03&cat=3&TF=epcFrame&assem=395&s… 2/5

Ref # Part # Description Qty Context Note Foot Note

1 079065001085 Ball (2.5 mm) 3   

2 079065001086
Compression Spring

(A)
1   

3 079065001087 Air Deflector Bolt 1   

4 079065001088 Air Deflector Spring 1   

5 079065001089 Air Deflector 1   

6 079065001090
Hex Bolt (M5 x 20

mm)
4   

7 079065001091
Washer (M5 x 1.3

mm)
6   

8 079065001092 Top Cap 1   

9 079065001093 Sealing Washer 1   

10 079065001094
O-Ring (D17 x 2.65

mm)
1   

11 079065001095 Valve Spring 1   

12 079065001096
O-Ring (D33.6 x 2

mm)
4   

13 079065001097 Head Valve Kit 1   

14 079065001098 Gasket 1   

15 079065001099 Seal Ring 1   

16 079065001100
O-Ring (D23.5 x 2

mm)
1   

17 079065001101 Driver Unit 1   

18 079065001102
O-Ring (D41.7 x 3

mm)
1   

19 079065001103 Collar 1   

20 079065001104 Cylinder 1   

21 079065001105 Bumper 1   

22 079065001106 Drive Guide Washer 1   

23 079065001107 Housing Assembly 1 (Inc. Key Nos. 82-85, and 91)  

24 079065001108 WCE Guide Seat 1   

25 079065001109 Roll Pin (M3 x 26 mm) 3   

26 079065001110 Adjustment Washer 1   

27 079065001111 WCE Spring 1   

28 079065001112 Adjustment Seat 1   

29 079065001113 Pin (M1.5 x 8 mm) 2   

30 079065001114
Compression Spring

(B)
2   



4/3/2014 Ryobi Electronics Parts Catalog -- Ryobi Power Tools Consumer: [H125BNA Brad Nailer (Husky)]/[General Assembly]______________________________…

http://ryobitools.arinet.com/scripts/EmpartISAPI.dll?MF&app=RPT531&session=5438f0b8-aa0d-4293-b4a3-a5c77acf9f03&cat=3&TF=epcFrame&assem=395&s… 3/5

31 079065001115 Depth of Drive

Adjustment Wheel

1   

32 079065001116 WCE Push Stem 1   

33 079065001117 WCE Assembly 1   

34 079065001118 Guide Washer 1   

35 079065001119
Bolt (M3 x 8 mm, Hex

Hd.)
1   

36 079065001120 O-Ring (D7 x 1.5 mm) 2   

37 079065001121 Shuttle Valve 1   

38 079065001122 Helix Spring 1   

39 079065001123
O-Ring (D1.9 x 1.1

mm)
2   

40 079065001124 Trigger Valve Stem 1   

41 079065001125
O-Ring (D11.2 x 1.6

mm)
1   

42 079065001126 Valve Seat 1   

43 079065001127
O-Ring (D11.7 x 2.4

mm)
1   

44 079065001128 Trigger Spring 1   

45 079065001129 Fix Plate 1   

46 079065001130 Bolt (M5 x 25 mm) 2   

47 079065001131 Pin Sleeve 1   

48 079065001132 Lock Pin 1   

49 079065001133
Bolt (M4 x 16mm, Hex

Hd.)
2   

50 079065001134 Quick Release Handle 1   

51 079065001135 Guide Plate 1   

52 079065001136 Retaining Ring 2   

53 079065001137 Roll Pin 1   

54 079065001138 Guide Body 1   

55 079065001139 No-Mar 1   

56 079065001140 Steel Bar 1   

57 079065001141 Sliding Magazine 1   

58 079065001142 Screw (M4 x 10 mm) 2   

59 079065001143 Pusher 1   

60 079065001144 Pusher Pin 2   

61 079065001145
Compression Spring

(C)
2   

Bolt (M3 x 10 mm,



4/3/2014 Ryobi Electronics Parts Catalog -- Ryobi Power Tools Consumer: [H125BNA Brad Nailer (Husky)]/[General Assembly]______________________________…

http://ryobitools.arinet.com/scripts/EmpartISAPI.dll?MF&app=RPT531&session=5438f0b8-aa0d-4293-b4a3-a5c77acf9f03&cat=3&TF=epcFrame&assem=395&s… 4/5

62 079065001146 Hex Hd.) 2   

63 079065001147 Magazine End Cap 1   

64 079065001148 Latch Spring 1   

65 079065001149 Pin (M3 x 20 mm) 1   

66 079065001150 Magazine Latch 1   

67 079065001151 Handle Sleeve 1   

68 079065001152
Bolt (M4 x 8 mm, Hex

Hd.)
1   

69 079065001153 Magazine Bracket 1   

70 079065001154
Bolt (M4 x 6 mm, Hex

Hd.)
1   

71 079065001155 Magazine Assembly 1 (Inc Key Nos. 86-87)  

72 079065001156 Pin (M3 x 17.5 mm) 1   

73 079065001157 Trigger Plate 1   

74 079065001158 Trigger 1   

75 079065001159 Lock Nut (M4) 1   

76 079065001160
Bolt (M4 x 14 mm,

Hex Hd.)
1   

77 079065001161 Housing Handle Sleeve 1   

78 079065001162
O-Ring (D36.3 x 3.55

mm)
1   

79 079065001163 End Cap 1   

80 079065001164 Air Inlet Plug 1   

81 079065001165 Air Inlet Plug Sleeve 1   

82 079028005904 Quick-Start Label (#1) 1   

83 079028005903
Oil Daily/Interface

Label
1   

84 079028005901 Logo Label (2) 1   

85 079028005900 Logo Label (1) 1   

86 079023002907
Data/Warning Label

(English)
1   

87 079028005902 Warning Label 1   

88 079028005905 Quick-Start Label (#2) 1   

89 079028005906 Quick-Start Label (#3) 1   

90 079028002907
Data/Warning Label

(Spanish)
1   

91 079028005908 Black Jewel Emblem 2   

 079065001261 Driver Assembly 1 Not Shown (Inc. Key Nos. 15-17)  



4/3/2014 Ryobi Electronics Parts Catalog -- Ryobi Power Tools Consumer: [H125BNA Brad Nailer (Husky)]/[General Assembly]______________________________…

http://ryobitools.arinet.com/scripts/EmpartISAPI.dll?MF&app=RPT531&session=5438f0b8-aa0d-4293-b4a3-a5c77acf9f03&cat=3&TF=epcFrame&assem=395&s… 5/5

 079065001260 Driver Maintenance Kit 1 Not Shown (Inc. Key Nos. 14-17 and 21)  

 079065001259
Overhaul Maintenance

Kit
1

Not Shown (Inc. Key Nos. 9-10, 12, 14-16,

18, 21, 25, and 36-43)
 

 988000202 Operator's Manual 1 Not Shown  


